













Model No: DBC300

Parts List

ID	Part No	Name	Qty	Notes
1	369118600	MOTOR HOOD CPL.	1	
2	369118651	MOTOR HOOD	1	
3	980.114.296	LABEL	1	
4	913.205.255	SCREW 5X25	4	
5	369118041	INSULATION	1	
6	965.527.100	GASKET	1	
7	957.179.010	REEDVALVE CPL.	1	
8	913.540.185	SCREW 4X18	1	
9	369.114.102	TANK ASSY.	1	
10	010.114.049	TANK PLUG CPL.	1	
11	965.404.220	VALVE	1	
12	965.404.941	RUBBER BUFFER	1	
13	965404960	RUBBER BUFFER	1	
15	369.118.020	COVER	1	
16	904.905.605	SCREW M5X60	1	
17	369.173.050	AIR FILTER	1	
20	369.173.030	PLATE	1	
21	913.750.455	SCREW 5X45	2	
22	369.155.010	PRIMER PUMP	1	
23	963.225.020	O-RING 25X2	1	
24	369.155.020	CHOKE LEVER	1	
25	965.527.110	GASKET	1	
26	965.452.060	TUBE	1	
27	965.452.060	TUBE	1	
28	965.404.661	FUEL LINE	1	
29	001.131.030	NIPPLE	1	
31	963.601.380	SUCTION HEAD	1	
32	369.131.110	CYLINDER WITH MUFFLER CPL.	1	
33	369.132.021	PISTON WITH CON.ROD CPL 37MM	1	
34	021.132.030	PISTON RING 37MM	1	
35	913.205.255	SCREW 5X25	2	
36	965.527.081	GASKET	1	
37	369.111.030	CRANKCASE WITH C.SHAFT CPL.	1	
38	939.615.260	KEY	1	
39	928.025.005	CUP SPRING	2	
40	369.141.100	FLYWHEEL WITH S.RATCHET CPL.	1	
41	369.143.010	IGNITION COIL CPL.	1	
42	913.204.255	SCREW 4X25	2	
43	965.603.021	SPARK PLUG BPMR7A	1	
44	970.311.450	SHORT-CIRCUIT CABLE	1	
45	965.605.411	PLUG	1	
46	369.129.010	SPACER	1	
47	***	***	***	Click for Technical Bulletin
48	369.118.072	COVER FOR SPARK PLUG	1	
49	965.404.710	STARTER GRIP	1	
50	985.000.150	STARTER ROPE	1	



Model No: DBC300

ID	Part No	Name	Qty	Notes
51	369.162.021	CABLE DRUM	1	
52	369.163.101	REWIND SPRING	1	
53	369.162.050	GUIDE PIECE WITH SCREW	1	
54	913.540.185	SCREW 4X18	2	
55	913.205.255	SCREW 5X25	4	
56	369.188.011	STOP DISC	1	
57	369.181.110	CLUTCH(SET)	1	
58	369.223.101	CLUTCH DLUM CPL.	1	
59	***	***	***	Click for Technical Bulletin
60	913.660.254	SCREW 6X25	4	
61	965.903.080	CLAMPING RING	1	
62	908.006.255	FILLISTER HEAD SCREW M6X25	1	
63	369.174.200	SPARK ARRESTER SCREEN CPL.	1	
64	369.153.003	CARBURETOR CPL.	1	
65	010.153.100	REPAIR KIT	1	
66	001.153.180	SCREEN	1	
67	001.153.010	SCREW	1	
68	010.153.010	GASKET & DIAPHRAGM KIT	1	
69	001.153.190	SCREW	2	
70	001.153.020	SCREW	2	
71	369.313.103	OPERATING LEVER ASSY. 22	1	
72	369.313.290	HANDLE HALF,RIGHT,CPL	1	
73	369.313.080	HANDLE HALF,LEFT	1	
74	369.311.042	THROTTLE LEVER	1	
75	369.311.071	SPRING	1	
76	975.001.210	SHORT CIRCUIT SWITCH	1	
77	915.735.100	SCREW M3.5X10	1	
78	915.735.100	SCREW M3.5X10	1	
79	965.903.080	CLAMPING RING	1	
80	908.006.255	FILLISTER HEAD SCREW M6X25	1	
81	369726010	BOWDEN CABLE CPL.	1	
82	980.600.100	CABLE STRAP	2	
83	980.600.100	CABLE STRAP	1	
84	387.311.100	HANDLE, LEFT	1	
85	369.310.051	HANDLE	1	
86	387.310.030	CLAMPING HOLDER	1	
87	369.310.020	CLAMPING HOLDER	1	
88	369310030	CLAMPING PIECE	1	
89	913.205.255	SCREW 5X25	4	
90	913.205.255	SCREW 5X25	2	
91	010.261.040	MAIN PIPE ASSY.	1	
92	369.228.140	TRANSMISSION SHAFT	1	
93	980.114.484	LABEL	1	
94	980.114.148	LABEL	1	
95	369.260.300	SHOULDER HARNESS	1	
96	957.260.010	HARNESS ATTACHMENTO CPL.	1	
97	920.205.000	HEXAGONAL NUT M5	2	
98	908.005.125	FILLISTER HEAD SCREW M5X12	2	
99	010.341.202	PROTECTION HOOD ASSY.	1	



Model No: DBC300

ID	Part No	Name	Qty	Notes
100	957.341.010	LINE CUTTER	1	
101	957.341.020	PROT. HOOD REINFORCEMENT CPL.	1	
102	385.341.021	PLATE	1	
103	908.005.095	SCREW M5X9	4	
104	387.341.031	FLANGE PLATE	1	
105	908.005.255	FILLSTER HEAD SCREW M5X25	2	
106	369.200.200	GEAR CPL.	1	
107	908.005.095	SCREW M5X9	1	
108	900.208.104	SCREW M8X1.25X10	1	
109	963.604.306	GASKET	1	
110	387.224.011	MOUNTING DISC	1	
111	387.224.020	PRESSURE DISC	1	
112	387.228.040	SAFETY NUT M10X1.25L	1	
113	387.228.020	DISTANCE RING	1	
114	387.224.050	WINDING PREVENTER	1	
115	908.005.095	SCREW M5X9	3	